&% eurofins.

Annex B

RF power output conducted

Test Test Report No.: GOM20804-1727-C-1

Eurcfins ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany
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Annex C

6 dB bandwidth

Test Report No.: GOM20804-1727-C-1

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT WLAN Client
Model BWLC
Approval Holder modas GmbH
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel: 2412 MHz
Comment 3 DSSS / 1 Mbit/s
Delta 1 [T1]) RBW 100 kH=z RF AttT 40 dB
@ Ref Lvl 0.04 dB VBW 1 MH=z
20 dBm 12.57834990 MHz SWT 6.5 ms Unit dBm
2 1.5 dBR Offsef
| 2 |

_TH 1.4623 dBm ¥) VWM /‘WW .

/I I A A

vl
1VIEW /}/ \

1Ma

_4 wd \y

-5

—6

-7

-8

Center 2.412 GH=z 2.5 MHz/ Span 25 MHz

Comment A: €& dB bandwidth: 12578.3 EKHz > 500 KH=z; verdict: PASS
Date: 5.MAY . 2008 13:29:57

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15528 Reichenwalde, Germany
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FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment
Comment
Comment

1
2
3

S B ¥ ae faewpn Seees £ gmedadd
POETS Peodos Sewvips Gmip¥

WLAN Client

BWLC

modas GmbH

23°C /! Vnom

Furofins ETS Product Service GmbH [/ Mr. Handrik
FCC part 15.247 (a)2

Minimum 6 dB Bandwidth

Channel: 2437 MHz

DSSS / 1 Mbit/s

Delta 1 [T1] RBW 100 kH=z RF Att 40 dB
Ref Lvl -0.91 dB VBW 1 MH=
20 dBm 12.17804810 MH=z= SWT 6.5 ms Unit dBm
2
1.5 dB Offsef
1
o ) A | UMM
- 7 1/ A
i | N
-1
1VIEW

\q\ nas

—80

Center 2.437 GHz 2.5 MH=z/ Span 25 MH=z

Comment A:

Date:

6 dB bandwidth: 12178 KH=z > 500 KHz; verdict: PASS
5.MAY.2008 14:00:350

Measurement diagram

Eurciins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC part 15.247 (a}2
Minimum 6 dB Bandwidth
EUT WLAN Client
Model BWLC
Approval Holder modas GmbH
Temperature / Voltage 23°C [/ Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel: 2462 MHz
Comment 3 DSSS / 1 Mbit/s
&/ Delta 1 [T21] REBW 100 kiH=z RF ATt 40 dB
Ref Lvl 1.15 daB VBW 1 MHz

20 dBm 12.12794790 MH=z SWT 6.5 ms Unit dBm

1.5 dB Offsetr

| rn 0,968 dBmt— 3 ,WM MMMJ\-J 1

1AV ( N
| LvrEw / \4\\ 1

hal v

-5

—-60

-70

#8(\

Center 2.462 GH:z 2.5 MAz/ Span 25 MHz

Comment A: 6 dB bandwidth: 12127.9 KHz > 500 KHz; verdict: PASS
Date: 5.MAY.2008 13:47:15

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC part 15.247 (a)2

Minimum 6 dB Bandwidth

EUT

Madel

Approval Holder
Temperature / Voltage
Test Site [ Operator
Test Spacification

WLAN Client

BWLC

modas GmbH

23°C ! Vnom

Eurofins ETS Product Service GmbH [ Mr, Handrik
FCC part 15.247 (a)2

Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel : 2412 MHz
Comment 3 OFDM / 6 Mbit/s
Delta 1 [T1] RBW 100 kiz RF Att 40 dB
Raf Lwvl 0.42 dB VBW 1 Miz
20 dBm 16.33586493 MH=z SWT 6.5 ms Unit dBm
20
1.5 dB Offsel
10
e 2.548 afh N
o { 1
=140 J/ \1
iVT u \\A\‘v\ 1MA
e BT
-30
-40
-5
-6
-7
-8
Cenkter 2.412 GHz 2.5 MH=z/ Span 25 MHz
Comment A: 6 dB bandwidth: 16335.9% KHz > 500 KH=z; verdict: PASS
Date: 5.MAY.2008 13:07:28

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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SFTE Pradurt Sereini Tanidd
FCC part 15.247 (a)2
Minimum 6 dB Bandwidth
EUT WLAN Client
Model BWLC
Approvai Holder modas GmbH
Temperature / Voltage 23°C /' Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel: 2437 MHz
Comment 3 OFDM / 6 Mbitfs
Delta 1 [T1] RBW 100 kHz RF ALt 40 dB
® Ref Lwvl 0.08 dB vVBW 1 MH=z
20 dBm 16.43316473 MH:z SWT 6.5 ms Unit dBm
2
1.5 dB Offset
| 2 |
1
| t1 2,237 d}#@J W el AT \\w‘mﬂtmk}
|
| / ‘U 1\4
=10
1VIEW, IVJJ \\'\U\ 1MA
HW
s My
-390
-40
-5
-6
-7
78[1
Center 2.437 GH=z 2.5 MH=z/ Span 25 MH=z

Comment A: 6 dB bandwidth:

Date: 5.MAY.2008 13:14:03

16433.2 KHz > 500 KH=z;

verdict: PASS

Measurement diagram

Eurafins ETS Product Service GmbH
Storkower Str. 38, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT
Model
Approval Holde

r

Temperature / Voltage
Test Site / Operator
Test Specification

WLAN Client

BWLC

modas GmbH

23°C ! Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
FCC part 15.247 (a)2

Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel : 2462 MHz
Comment 3 OFDM / 6 Mbit/s
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -1.09 a8 VBH 1 MHz
20 dBm 16.38596513 MH=z SWT 6.5 ms Unit dBm
20
1.5 dp Offser
1
IR dMWMWJMW MWJMWM;
A/ u
-1
1VIEW Wﬂ I\A% 1MA
0 M‘W‘Mp .
-3
—4
-5
-6
-7
-8
Center 2.462 GHz 2.5 MH=z/ Span 25 MHz
Comment A: & dBR bandwidth: 16386 KHz > 500 KH=z; verdict: PASS
Date: 5.MAY.2008 13:16:48

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1



RSS Gen
Occupied Bandwidth

EUT WLAN Client
Model BWLC
Approval Holder modas GmbH
Temperature / Voltage 23°C [/ Vnom
Test Site / Operator Eurcfins ETS Preduct Service GmbH [ Mr. Handrik
Test Specification 4 4.1 Occupied Bandwidth
Comment 1 Channel.: 2412 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 DSSS [/ 1 Mbitfs
Marker 1 [T1] RBW 300 kH=z RF Attt 40 dB
@ Raf Lwvl 8.80 dBm VBW 1 MH=z
20 dBm 2.41149900 GH=z SWT S ms Unit dBm
2
1.5 dR Offsef ¥4 [T1} d.80 dBIF“
1 2.41149900 GHz
1 OFF 15.4300¢172 MOz
MM\ Vol [T1) ~-4.67 dEn
b o 2.,40408417 GHz
B Yrp [T1] ~4.13 dBn
2.41951503 GHz
-1
1VIEW / 1s5a
-20
M l

-40 WN%WAW‘“‘ ¥

oV g

~50

Center 2.412 GH=z 10 MH=z/

Comment. A: Occuplied

handwidth: 15430C.9 KHz

Date: 5_.MAY.2008 14:03:43

Span 100 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalds, German

y
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RSS Gen
Occupied Bandwidth

EUT WLAN Client
Model BWLC
Approval Holder modas GmbH
Temperature / Voltage 23°C I Vnom
Test Site f Operator Eurofing ETS Product Service GmbH / Mr. Handrik
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.; 2437 MHz
Comment 2 A spectrum analyzer with an integrated 89% power bandwidth function is used
Comment 3 DSSS / 1 Mbit/s
Marker 1 [T1] RBW 300 kH=z RF ACL 40 dB
@ Ref Lvl 9.57 dBm VBW 1 MH=z
20 dBm 2.43649900 GHz SWT 5 ms Unit dBm
2
.5 dB Offsep v s
1 1| T3 9.57 dBrrB
1| 2.43649500 GH=
1 Pt 156. 63124253 Wiz
Vrl [(T1) -3.84 dBm
o - \ 2.42908417 GHz
2 Ve [T1] -4.62 dBn
2.44471543 GH=z
=14
1VIEW f 1sa
-20

~30 /VUM]\ w
,40#@%11\1 T |/ 'z Y N Fl f ﬁle\l
LA VAL N | WM“MWW Y UU“‘\.J

=50

Center 2.437 GH=z 10 MH=z/ Span 100 MH=z

Comment A: Occupied bandwidth: 15631.3 HEH=z
Date: 5.MAY . 2008 14:09:27

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str, 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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RSS Gen
Occupied Bandwidth

EUT WLAN Client
Model BWLC
Approvail Holder modas GmbH
Temperature / Voltage 23°C !/ Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 2462 MHz
Caomment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 DSSS [/ 1 Mbit/s
Marker 1 [T1] RBW 300 kHz RE Attt 40 dB
@ Ref Lwl 8.22 dBm VBW 1 MHz
20 dBm 2.46049692 GHz SWT 5 ms Unit dBm
29
1.5 dB Offser '1 [T1] q.29 dBnn
2.46049699 GHz
1
10 oF 15.63128253 WAz
M Vol [T1] -4.12 dBm
o ﬂ Uhm 2.45408417 GHz
T Vrd [T11] -4.89 dBEnj
2.46971543 GHz
—-10|
1VIEW ( 15Aa
-20
&,

Y
R g

=50

-60

Center 2.462 GHz 10 MH=z/ Span 100 MBz

Comment A: Occupied bandwidth: 15631.3 KHz
Date: 5.MAY.2008 14:11:03

Measurement diagram

Eurofins ETS Product Service GmbH
Siorkower Str. 38c, D-15526 Reichenwalde, Garmany

Page 1 of 1
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RSS Gen
Occupied Bandwidth

TETE I pmmd Avaee  Spery f owwabu
T8 Produst Sovvios GmbH

EUT WLAN Client

Model
Approval Holder
Temperature / Voliage

BWLC
madas GmbH
23°C {  Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr, Handrik
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.; 2412 MHz
Comment 2 A spectrum analyzer with an integrated 29% power bandwidth function is used
Comment 3 OFDM [/ 6 Mbit/s
Marker 1 [T1] RBW 300 kHz RF Att 40 dB
Ref Lwvl 9.71 4dBm VBW 1l MH=z
20 dBm 2.40769138 GH=z SWT 5 ms Unit dBm
20
1.5 dp Offset v [T11] qd.71 dBm
[ 2 |
1 2.40769138 GHz
10 OFH 17.4348¢0574 Mz
Yl o T1] -4.70 dBm
o 5 2.40308216 GHz
Yok [(T1] ~-d.33 den
2.42051]703 GHz
~.1 L
1VIEW 15A
-2 lhkm_.‘\ o)
_3 | ﬂ.j ]
uU'
~40 %
-5
-6
=70
78[1
Center 2.412 GH=z 10 MHz/ Span 100 MH=z

Comment A: QOccupied

bandwidth: 17434.9% KHz

Date: 5.MAY.2008 14:19:13

Measurement diagram

Eurcfins ETS Product Service GmbH
Storkewer Str. 38¢c, D-15526 Reichenwalde, Germany
Page 1 of 1
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RSS Gen
Occupied Bandwidth

EUT WLAN Client
Model BWLC
Approval Holder modas GmbH
Temperature / Voltage 23°C [/ Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Handrik
Test Specification 4.4 1 Occupied Bandwidth
Comment 1 Channel.: 2437 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OFDM [ 6 Mbit/s
Marker 1 [T1] RBW 300 kH=z RF Att 40 dB
@Ref vl 11.17 dBm VBW 1 MHzZ
20 dBm 2.43108818 GH=z SWT 5 ms Unit dBm
2
1.5 dB Offset v
) 1|r1l] 11.17 dBrr“
2.43108818 GHz
10 Y
Py 17.43484574 Mz
2 Vol rTl1 ~-3.54 dBny
o oa 2.42808216 GHz
Ve (711 1.01 daBn

2.445514703 GHz

. -
VWMWM o g

-0

-80

Canter 2.437 GH=z 10 MHz/ Span 100 MH=z

Comment A: Cccupied bandwidth: 17434.9 KH=z
Date: 5.MAY . 2008 14:20:37

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site f Operator
Test Specification

T T Y
weis G

WLAN Client

BWLC

modas GmbH

23°C ! Vnom

Eurofins ETS Product Service GmbH / Mr. Handrik
4.4.1 Occupied Bandwidth

Comment 1 Channel.: 2462 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OFDM [ B Mbitfs
Marker 1 [T1] REW 300 kH=z RF ATt 40 dB
Ref Lvl 9,73 dBm VBW 1l MH=zZ
20 dBm 2.45909419 GHz SWT 5 ms Unit dBm
20,
1.5 dB Offsel vq [T1} d.73 dBn
1 2.45909419 GHz
10 ¥
OPE U7.4348€974 MUz
A Vri [(T1] -3.78 dBrj
0 L 2.45308216 GHz
Vrk [T1] q.25 dsn
2.47051703 GH=z
-10 Il
1VIEW 1sA
—20, L il
=30
phienks]
=50
-60
=70
~-80
Center 2.462 GHz 10 MHz/ Span 100 MH=z

Comment A: Occupied

bandwidth: 17434.9 KHz

Date: 5.MAY.2008 14:22:59

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1



Annex D

Peak power spectral density

Test Report No.: GOM20804-1727-C-1

Eurcfins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D
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Annex E

Spurious emission radiated

Test Report No.: GOM20804-1727-C-1

Eurofins ETS Product Service GmbH
Storkower Sfr. 38¢, D-15526 Reichenwalde, Germany

Annex E



Carrier power (Field Strength)
FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH
EUT: WLAN Client
Model: BWLC / 1 Mbit/s /  DSSS /2437 MHz
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247
Comment. 1: Dist.: 3m, Ant.: BBHA912(0D
Comment 2: Freq: 2.435GHz, Emax: 92.02¢BpV/m, RBW: 100kHz
Level [dBpY/m]
95.00
90.00 WM W‘%
85.00 [ 1\«
80.00 /{ ‘1
75.00 / \i
70.00 [ \
65.00 [ l
60.00 MM A st A Y ottt it i el s

56.44

Frequency [Hz]

2395G 241G 242G 243G 244G 245G 246G 247G 24886

MES 8. FCC_15247_harm
LIM FCC_Tx

Page 1/1 15/05/2008 14:13 Overview / Antenna vertical




Carrier power (Field Strength)
FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC /1 Mbit/s / DSSS /2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH /  Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: BBHAS120D

Comment 2: Freq: 2.435GHz, Emax: 92.02dBpvV/m, RBW: 100kHz

Level [dBpV/m]
95.00

90.00 M ! %\W

85.00 | \

80.00 F{ m.
.
|

70.00 I \

65.00
60.00 A A ol A WJ \WMWWW ittt

56.44
2395G 241G 242G 243G 244G 245G 246G 247G 2.488G

Frequency [Hz]

— MBS 8, FCC_15247 harm
LIM FCC_Tx

Page 1/1 15/05/2008 14:13 Overview / Antenna vertical



Carrier power (Field Strength)
FCcC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSs / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Uncm: 5 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: BBHA9120D

Comment 2: Freq: 2.436GHz, Emax: 91.61dBuv/m, RBW: 100kHz

Level [dBuv/m]

95.00

90.00

85.00

80.00

75.00

70.00

65.00

60.00 Mttty bt A

}

U o

At

}\NM‘A,FM i

56.38

Frequency [Hz]

2.395G 241G 242G 243G 244G 245G 246G 247G

2.488G

———MES 8. FCC_15247 harm
LIM FCC Tx

Page 1/1 15/05/2008 14:14 Overview / Antenna horizontal




Carrier power (Field Strength)
FCC RULES PART 15, SUBFART C

Approval Holder: modas GmbH

EOT: WLAN Client

Model: BWLC / 1 Mbit/s / D38s / 2437 MHz
Test Site / Operator: Eurofing ETS Product Service GmbH / Mr. RHandrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: BBHAS120D

Comment 2: Freq: 2.436GHz, Emax: 91.61dBpV/m, RBW: 100kHz

Level [dBpV/m]
95.00

90.00

85.00 A f \

80.00

75.00 / \I

70.00 j \\
|

|

65.00
60.00 Hm "H‘V‘Jﬂju‘nn\lﬁ‘ M_My,@uw MJ’;WMAW&%M'\"AI&I ,-*.}g!""t)"‘“ '\‘i\wfﬂ' Ay

56.38

23095G 241G 242G 243G 244G 245G 246G 247G 2.488G
Frequency [Hz]

——~MES 8§. FCC 15247_harm
LIM FCC_Tx

Page 1/1 15/05/2008 14:14 Overview / Antenna horizontal



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC /1 Mpbit/s /  DSSS / 2412 MHz
Test Site / Operator: Eurofins ET8 Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 175.812MHz, Emax: 35.00dBuv/m, RBW: 100klHz

Level [dBpV/m]

80.00

70.00 —1

60.00

50.00

40.00 '

g WMMMWW (WL

30.00 MALW

20.81

30M 80M 100M 120M

Frequency [Hz]

NTRE AR
WWWW"W Lt
60M

140M 160M

180M 200M

——MES 1. FCC_15247
LIM FCC_restricted

Page 1/1 16/05/2008 10:22 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 198.637MHz, Emax: 33.30dBuv/m, RBW: 100kHz

Level [dBpV/m]

80.00

70.00 —1 N

60.00

50.00

40.00

30.00

M o sy ]

s P

VL\MM\(N\‘I}HMWVLF'W‘L

20.88
30M 60M 80M 100M 120M

Frequency [Hz]

140M 160M 180M 200M

—---—MES 1. FCC 15247
LIM ¥CC_restricted

Page 1/1 16/05/2008 10:14 Overview / Antenna horizontal




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

2412 MH=z
Handrik

Approval Holderx: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / Dsss /
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 253°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 466.132MHz, Emax: 36.90dBuv/m, RBW:

100kH=z

Level [dBpV/m]

80.00

70.00

60.00

50.00

40.00

30.00

j

m

L

10.00

Frequency [Hz]

3
200M 300M 400M 500M 600M 700M

800M

go0M

1G

-——MES 2. FCC_15247
LIM FCC restricted

Page 1/1 16/05/2008 10:25 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnem,.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 366.733MHEz, FEmax: 36.47dBuV/m, RBW: 100kHz

Level [dBpY/m]
80.00

70.00

60.00

50.00

40.00

30.00

. H‘ f\J”\ \MWW ~»mlh.\,¢;wf‘1rw

L A

20.00 l lM

/»\W

5.88
200M  3COM 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

~——MES 2. FCC 15247
LIM FCC_restricted

Page 1/1 16/05/2008 10:33 Overview / Antenna horizontal



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Meit/s / Dsss / 2412 MRz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 2.372GHz, Emax: 52.55dBuv/m, RBW: 1MH=z

Level [dBuV/m]

75.00

70.00

60.00

50.00 "'q

l Mwﬁw’f““‘wwwm

40.00 A M\A jhﬁm% \J\,,k

31.79
1G 1.5G 2G 2.5G 3G 35G

Frequency [Hz]

MES 3. FCC_15247
LIM FCC restricted

Page 1/1 16/05/2008 10:45 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  DSSS / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA912(0D, amplif.

Comment 2: Freq: 2.369CHz, Emax: 52.46dBpV/m, RBW: 1ME=z

Level [dBpV/m]

756.00

70.00

60.00

50.00

LML

32.87

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

——MES 3. FCC_15247
LIM FCC_restricted

Page 1/1 16/05/2008 11:02 Overview / Antenna horizontal



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT:

WLAN Client

Model: BWLC / 1 Mbit/s / DSSs 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Thom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 4.826GHz, Emax: 56.08dBuv/m, RBW: 1MH=z

75.00
70.00
65.00
60.00
55.00
50.00

45.00

40.00 [y peheb b

35.86

Level [dBpV/m]

i

M\P\W‘“W“’"\'Wh

b sy 0

4G 5G 6G
Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

RUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS3 / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.824GHz, Fmax: 43.97dBpV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specificatien:
Comment 1:

Comment 2:

SUBPART C

moadas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2412 MHz
Furofins ETS Product Service GmbH / Mr. Handrik
Thom.: 25°C / Unom: 5 V DC

accerding to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.-+HP.

Freq: 4.826GHz, Emax: 53.86dBpV/m, RBW: 1Miz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWwrLc /1 Mbit/s / DSSS /2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 11.214GHz, Emax: 41.92dBpV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

moadas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2412 MHz
Furofins ETS Product Service GmbH / Mr. Handrik
Tnom,: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: HLO25, amplif.

Freq: 24.615GHz, Emax: 50.06dBpV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operator: Furcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tpom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%9120D, ampl.+HP.

Comment 2: Freq: 14.445GHz, Emax: 44.26dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MH:z
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant,: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.545GHz, Emax: 44.27dBpV/m, RBW: 1MHz

Level [dBpV/im]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  DSss / 2412 MHz
Test Site / Operator: Furefins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLG25, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.46dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSsSS / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 171.042MHz, Emax: 35.23dBpV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

BUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s /  DSSS / 2437 Miz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HK 116

Freqg: 199.659MHz, Emax: 33.16dBuv/m, RBW: 100klHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  DSSS /2437 MHz
Test Site / Operator: EBurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 466.132MHz, Emax: 37.09dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

243’ MH=z
Handrik

Approval Hclder: modas GmblH

EUT: WLAN Client

Model: BWLC  / 1 Mbit/s /  DSSS /
Test Site / Operator: Eurcfins ETS Product Service GmbH [/ Mr.
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freg: 366.733MHz, Emax: 36.59dBpv/m, RBW:

100kH=
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hclder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

modas GmbH
WLAN Client
BWLC / 1 Mbit/s / DSSS / 2437 MHz

Furofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according te §15.247, peak detector

Dist.: 3m, &nt.: BBHAS120D, amplif.

Freq: 2.378GHz, Emax: 50.04dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2

modas GmbH
WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz
Eurcfins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 2.394GHz, Emax: 50.07d4Bpv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hcelder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / TUnom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHAS%120D, ampl.+HP.

Comment 2: Freq: 4.874GHz, Emax: 58.18dBuv/m, RBW: 1Miz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz
Eurofins ETS Product Service GmbH / Mr. Bandrik
Tnem.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 4.874GEz, Emax: 47.62dBuV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSSs / 2437 MHz
Test Site / Operator: Eurofins ETS Preduct Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 4.874GHz, Emax: 55.64dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSS8§ / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $§15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 4.874GHz, Emax: 46.25dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model : BWLC / 1 Mbit/s / DSSS / 2437 MHz
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according te §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Comment 2: Freq: 11.263GHz, Emax: 41.86dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

BEUT: WLAN Client

Model: EBWLC / 1 Mbit/s / D8ss / 2437 MHz
Test Site / Operator: Furcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA®120D, ampl.+HP.

Comment. 2: Freq: 10.910GHz, Emax: 42.11dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom,.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, ampl . +HP.

Freq: 14.405GHz, Bmax: 45,16dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC  / 1 Mbit/s /  DSSs / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.214GHz, Emax: 44.53dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz
Eurcofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: HLO25, amplif.

Freq: 24.577CGHz, Emax: 50.51dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D3SS / 2437 MHz
Test 8ite / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comnent 2: Freq: 24.577GHz, Emax: 49.85dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Epproval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC  / 1 Mbit/s / DSSS / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 162.184MHz, Emax: 35.20dBuvV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2442 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 198.978MHz, Emax: 33.28dBpv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:
Test Specification:

Comment
Comment

1:
2

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / Dsss / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according te §15.247

pist.: 3m, Ant.: HL 223, amplif.

Freq: 466.132MHz, Emax: 37.93dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 366.733MHz, Emax: 36.57dBuV/m, RBW: 100kH=

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  D3s8 / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.361GHz, Emax: 49.54dBpv/m, RBW: 1MHz
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Spuriocus emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model.:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment. 1:
Comment 2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2462 MHz
Furofins ETS Product Service GmbH / Mr, Handrik
Tnom.: 25°C / Unom: 5§ V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 2.361GHz, Bmax: 50.16dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Ho
EUT:

Model:

Test Site /
Test Condit
Test Specif
Comment 1:
Comment 2:

lder:

Operator:
ions:
ication:

modas GmbH

WLAN Client

BWLC / 1 Mbhit/s / DSSS / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 4.922GEz, Emax: 57.87dBpiV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D35S / 2462 Miz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.924GHz, Emax: 45.87dBuvV/m, RBW: 1MH=z

Level [dBpVY/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holderx: modas GmbH

EUT: WLAN Client

Model : BWLC  / 1 Mbit/s /  DSSS / 2462 MHz
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Uncom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 4.922GHz, Emax: 56.47dBpvV/m, RBW: lMlz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hcolder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSsS / 2462 MEz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant,: BBHEAS120D, amplif.

Comment 2: Praq: 4.924GHz, Emax: 43.32dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: bist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 11.583GHz, Emax: 42.38dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

pist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Freq: 11.888GHz, Emax: 41.92dBuV/m, RBW: 1MHz
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75.00

70.00

60.00

50.00

40.00

AW"MMMWW

. AL My, i,
[ itatonta it Pl ¥

33.08
8G

106G
Frequency [Hz]

9G 111G 12G

MES 5.

FCC_15247
LIM FCC restricted

Page 1/1 16/05/2008

11:52 Overview / Antennz horizontal




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freg: 14.645GHz, Emax: 44.38dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbhit/s / DSSsS / 2462 MHz
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA®120D, ampl.+HP.

Comment 2: Freqg: 16.990GHz, Emax: 44.65dBuvV/im, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT; WLAN Client

Model: BWLC / 1 Mbit/s /  DSsSs / 2462 MHz
Test Site / Operator: Furcfins ETS Product Service GmbH /  Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freg: 24.539GHz, Fmax: 42.30dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D3Ss / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 253°C / Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.60dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model :

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 175.812MHz, Emax: 35.00dBuv/m, RBW: 100klz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EOT :

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / D35S / 2412 MHz
Eurcfins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V BC

according to §15.247

Dist.: 3m, Ant.: HK 116

Freqg: 198.637MHz, Emax: 33.30dBpV/m, RBW: 100kH=z

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

BEUT: WLAN Client

Model: BWLC /[ 1 Mbit/s /  DSSS / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freqg: 466.132MHz, Emax: 36.90dBpvV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC [ 1 Mbit/s / DS38 / 2412 MH=z
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Cormment. 1: bist.: 3m, Ant.: HL 223, amplif.

Corment 2: Freq: 366.733MHz, Emax: 36.47dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / D555 / 2412 MHz
Burofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA®120D, amplif.

Freq: 2.372GHz, Emax: 52.55dBuvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHzZ
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnem.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 2.369GHz, Emax: 52.46dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2

medas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2412 MHz
surofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, ampl.-+HP.

Freq: 4.826GHz, Emax: 56.08dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operater: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specificaticn: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 4.824GHz, Emax: 43.97dBuvV/m, RBW: 1Mz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

modas GmbH
WLAN Client

BWLC

/ 1 Mbit/s / DSSS

/ 2412 MB=z

Eurofins ETS Product Service GmbH / Mr. Handrik

Tnom. 3

25°Cc / Unom: 5 V DC

according to §15.247, peak detector
3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 4.826GHz, Emax: 53.86dBuv/m, RBW: 1MHz

Dist.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnem.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 11.214GHz, Emax: 41.92dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MH=z
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 23°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, &nt.: HLDO25, amplif.

Comment 2: Freq: 24.615GHz, Bmax: 50.06dBpuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBFART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.-+HP.

Comment 2: Freq: 14.445GHz, Emax: 44.26dBpv/m, RBW: 1MHz
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Spurious emissions

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC /L Mbit/s / D8SS /2412 MHz
Test Site / Operator: Furcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Comment 2: Freq: 14.545GHz, Emax: 44.27dBuV/m, RBW: 1MHz

Field Strength
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / Dsss  / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.46dBpv/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  DSSs / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 253°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 171.042MHz, Emax: 35.23dBpvV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s /  DsSs /2437 MHz
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: S V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freg: 199.659MHz, Emax: 33.16dBuv/m, RBW: 100kHz

Level [dBpY/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT :
Model:

Test Site / Operator:

Test Conditions:
Tast Specification:
Comment 1:

Comment 2:

modas GmbH
WLAN Client

BWLC

Tnom. :

/ 1 Mbit/s / Dsss / 2437 MHz

Burofins ETS Product Service GmbH / Mr. Handrik

25°c / Unom: 5 V DC

according to §15.247

Dist.:

3m, Ant.: HL 223, amplif.

Freq: 466.132MHz, Emax: 37.09dBpv/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 1b, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Spe
Comment
Comment

cification:
1l:
2

nodas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz
Burofins ETS Product Service GmbH / Mr, Handrik
Tnom,: 25°C / Unom: 5 V DC

according te §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 366.733MHz, Emaxz: 36.59dBpvV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D5SS / 2437 MHAz
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.378GHz, Emax: 50.04dBpV/m, RBW: 1MHz

Level {[dBpv/m]
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Field Strength
SUBPART C

modas GmbHE

WLAN Client

BWLC [ 1 Mbit/s /  DSsS / 2437 MHz
Eurcfins 8BTS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according te §15.247, peak detector

Dist.: 3m, Ant,: BBHAS120D, amplif.

Freq: 2.394GHz, Emax: 50.07dBpV/m, RBW: 1MH=z

Level [dBuV/m]
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Spurious emissions

FCC RULES PART 15,

Approval Helder:

LT

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Field Strength
SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / D3S8S / 2437 MHzZ
Furofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS12(0D, ampl.+HP.

Freg: 4.874GHz, Emax: 58.18dBuv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

BEUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSS8 / 2437 MHz
Eurcfins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 4.874GHz, Emax: 47.62dBpV/m, RBW: 1MHz

Level [dBpY/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D535 / 2437 MRz
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBBA9120D, ampl.+HP.

Comment 2: Freq: 4.874GHz, Emax: 55.64dBpv/m, RBW: 1MH=z

Level [dBuVY/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MH=z
Test Site / Operator: Eurofins ETS Product Service Gmbll / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specificaticen: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.874GHz, Emax: 46.25dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas Gmbi

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBBAS120D, ampl.+HP.

Comment 2: Freq: 11.263GHz, Emax: 41.86dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmpH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D>, ampl.+EP.

Comment 2: Freg: 10.910GHz, Emax: 42,11dRpV/m, RBW: 1MHz

Level [dBuv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHzZ
Burofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 14.405GHz, Emax: 45.16dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment. 1:
Comment 2:

modas GmbH

WLAN Client

BWLC  / 1 Mbit/s / DSSS / 2437 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25%°C / Unom: 5 V DC

according te $15.247, peak detector

Dist.: 3m, Ant.: BBHA2120D, ampl.+EP.

Preq: 14.214GHz, Emax: 44.53dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D385 / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Conmment 1: Dist.: 3m, Ant.: HL025, amplif.

Comnment 2: Freg: 24.577GHz, Emax: 50.51dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC [ 1 Mbit/s / DSsSs /2437 MHz
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.85dBuV/m, RBW: 1MHz

Level [dBuVY/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HEK 116

Comment. 2: Freg: 162.184MHz, Emaxz: 35.20dBpV/m, RBW: 100kHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GrbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHzZ
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: &5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 1186

Comment 2: Freq: 198.978MHz, Emax: 33.28dBuvV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmiH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MH=z
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freg: 466.132MHz, Emax: 37.93dBpv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment. 1:
Comment 2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2462 MH=z
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: BL 223, amplif.

Freq: 366.733MHz, Emax: 36.57dBuv/m, RBW: 100kHz

Level [dBuV/m]

80.00

70.00

60.00

50.00

40.00

30.00

20.00

10.00

!

5;;?':

! I‘ | H%u . ",N\ANA, iR \Mmu A

v

5.27
200M 300M

400M 500M 600M 700M 800M 900M
Frequency [Hz]

MES

. FCC 15247

Page 1/1

16/05/2008

LIM FCC restricted

10:29 Overview / Antenna horizontal




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS /2482 Mz
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.361GHz, Emax: 49.54dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

L~pproval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operaior: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 2.361GHz, Emax: 50.16dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D335 / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbR / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Frecg: 4.922GHz, Emax: 57.87dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH
EUT: WLAN Client
Model: BWLC /1 Mpit/s / D885 / 2462 MHz
Test Site / Operator: Eurofins ETS Procuct Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 23°C / Unom: 5 V DC
Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freq: 4.924GHz, Emax: 45.97dBuvV/m, RBW: 1MHz
Level [dBV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

medas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2462 MHz
Furofins ETS Product Service GmbH / Mr. Handrik
Thnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BRBHA®120D, ampl.-+HP.

Freq: 4.922GHz, Emax: 56.47dBpV/m, RBW: 1Miz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holderx:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSss / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 4.924CGHz, Emax: 43.32dBpvV/m, RBW: 1MH=z

Level [dBuv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS /2462 MH=z
Test Site / Operator: Burofins ETS Product Service GmbpH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HOP.

Comment 2: Freq: 11.583GHz, Emax: 42.38dBuV/m, RBW: 1MOz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:

SUBPART C

modas GmbH

WLAN Client

BWLC  / 1 Mbit/s / DS8SS /
Eurofins ETS Product Service GmkH / Mr.
Tnem.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

2462 MHz
Handrik

Dist.: 3m, Ant.: BBHAY120D, ampl.+HP.
Freq: 11.888GHz, Emax: 41.5%2dBpV/m, RBW: 1MHz

Comment 1:
Comment 2:

Level [dBpVv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSs / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.645CHz, Emax: 44.38dBuV/m, RBW: 1MHz

Level [dBpV/m]
75.00

70.00

65.00

60.00

55.00

50.00

45.00

W s
40.00 W“"WW% \,sf”““nw ol ﬁww’\’“‘ﬁffl\wmﬂ& ol W\M o

35.25

12G 13G 14G 15G 166G 17G
Frequency [Hz]

MES 6. FCC 15247
LIM FCC_restricted

Page 1/1 16/05/2008 11:44 Overview / Antenna vertical



Spuriocus emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHEA2120D, ampl.+HP.

Comment 2: Freq: 16.990GHz, Emax: 44.65dBpV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC  / 1 Mbit/s / D85S / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Tast Specificaticn: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment. 2: Freqg: 24.539CGHz, Emax: 4%.30dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D85S / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service Gmbl / Mr. Handrik
Test Conditions: Tnem.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24,577GHz, Emax: 49.60dBuv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / D83s / 2437 MHz /  ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V BC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HK 1ll6

Comment 2: Freq: 175.130MHz, Emax: 35.35dBpV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Heolder: modas GmbH
EUT: WLAN Client
Model: BWLC  / 1 Mbit/s /  DSSS / 2437 MHz / ant.:
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Cenditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 196.253MHz, Emax: 33.93dBuv/m, RBW: 100kHz
Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

medas GmbH

WLAN Client

BWLC / 1 Mbit/s /  DSSS / 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 35 V BC

according to §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freqg: 466.132MHz, Emax: 37.01dBpV/m, RBW: 100kHz

ant.: 2
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH
FUT: WLAN Client
Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15,247
Comment 1: Dist.: 3m, Ant.: HL 223, amplif.
Comment 2: Freq: 366.733MHz, Emax: 36.76dBupv/m, RBW: 100kHz
Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSsS /2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 1.701GHz, Emax: 45.62dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

modas GmbH

EUT: WLAN Client
Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz / ant,:
Test Site / Operator: Furofins ETS Produnct Service GmbH /7 Mr. Handrik
Test Conditions: Tnom. : 25°C / Unom: 5 V DC
Test Specification: according to §15.247, peak detector
Comment. 1: Pist.: 3m, Aant.: BBHAS120D, amplif.
Comment 2 Freq: 2.361GHz, Fmax: 51.88dBuv/m, RBW: 1MHz
Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

RUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSss / 2437 Mz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Fraq: 4.874GHz, Emax: 54.38dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Pist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 4.874GHz, Fmax: 43.77dBpV/m, RBW: 1MHz

ant.:
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Field Strength

SUBPART C

modas GmbkH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 3 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Freg: 4.874GHz, Emax: 58.03dBpv/m, RBW: 1MHz

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH
BEUT: WLAN Client
Model: BWLC 1 Mbit/s / D538 / 2437 MHz

/ ant.. :

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Speclificaticn: according to §15.247, average detectoer
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freq: 4.874GHz, Emax: 44.15dBpV/m, RBW:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MHz /  ant.:
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tneom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 11.711GHz, Emax: 42.01dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSs / 2437 MEz / ant.:
Test Site / Operator: Furofins ETS Product Service GmbH / Mr., Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAD120D, ampl.+HP.

Comment 2: Freq: 11.190GHz, Emax: 41,96dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 1 Mbit/s / DSSS / 2437 MH=z / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.;: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: pist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 14.916GHz, Emax: 44.17dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hclder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 1 Mbit/s / DSSS / 2437 MHz /
Burofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, ampl.-+HP.

Freq: 14.715GHz, Emax: 44.28dBuv/m, RBW: 1MH=z

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

modas GmbH

WLAN Client

BWLC  / 1 Mbit/s / DS53 / 2437 MHz /
Furcfins ETS Product Service GmbH / Mr. Handrik
Tnom, : 25°C / Uncm: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: HLO025, ampiif.

Freqg: 24,520GHz, Emax: 50.08dBpV/m, RBW: 1MHz

ant.:
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Spuricus emissions Field Strength

FCC RULES PART 15, SUBPART C

BApproval Holder:

BEUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC /1 Mbit/s /  DS8SS / 2437 MHz /[
Furofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to $15.247, peak detector

Dist.: 3m, Ant.: HL025, amplif.

Freq: 24.577GHz, Emax: 49.92dBuV/m, RBW: 1MHz

ant.:
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Carrier power (Field Strength)

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC /[ 6 Mbit/s / OoFDM /[ 2412 MHz
gurofins ETS Product Service GmbH / Mr. Handrik
Tnom,: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: BBHAS9120D

Freq: 2.406GHz, Fmax: 93.71dBpv/m, RBW: 100kHz
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Carrier power (Field Strength)
FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

FOT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2412 MHz
Test Site / Operator: Eurofins ET3 Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: BBHAS120D

Comment 2: Freq: 2.406GHz, Emax: 94.45dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

modas GmbE

WLAN Client

BWLC / 6 Mbit/s / OFDM /[ 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HK 11%6

Freq: 176.834MHz, Emax: 35.63dBuV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas Gmbid

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / QOFDM / 2412 MH=z
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment. 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 184.669MHz, Emax: 33.67dBuv/m, RBW: 1C0kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Spe
Comment
Comment

cification:
1l:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / QFDM /[ 2412 MH=z
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25%°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HBL 223, amplif.

Freq: 466.132MHz, Emax: 37.77dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:
Test Specificaticn:

Comment.
Comment

1:
2

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM / 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / TUnom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: AL 223, amplif.

Freq: 466.132MHz, Emax: 36.60dBuv/m, RBW: 100kiz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

approval Holder: modas GmbH
BUT: WLAN Client
Model: BWLC [/ 6 Mbit/s / OFDM /[ 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHAY9120D, amplif.
Comment 2: Freq: 2.394GHz, Emax: 74.61dBuV/m, 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:
Tast Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbhit/s / OFDM / 2412 ™Az
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHAS9120D, amplif.

Freq: 2.397GHz, Emax: 50.51dBuv/m, RBW: 1Miz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GrbH

WLAN Client

BWLC / 6 Mbit/s / OFDM / 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 2.394GHz, Emax: 75.79dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2412 MH=z
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 253°C / Unom: 5 V DC

Test Specification: according to $15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 2.396GHz, Emax: 51.66dRpV/m, RBW: 1Mz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EOT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / QFDM / 2412 MHz
BEurefins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / TUnom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 7.239GHz, Emax: 39.57dBpV/m, RBW: 1MHz
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Spuriots emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Heolder: modas GmbH

EUT : WLAN Client

Model: BWILC / G Mbit/s / OFDM / 2412 MHz
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.238GHz, Fmax: 55.88dBuV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbkH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM /2412 MHz
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Taest Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Comment 2: Freq: 7.246GHz, Emax: 53.51dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBFART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1l:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s /  OFDM / 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 11.591GHz, Emax: 42.58dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC  / 6 Mbit/s / OFDM / 2412 MHz
Tost Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+RBP.

Comment 2: Freq: 11.559GHz, Emax: 42.02dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

FUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2412 MHz
Test Site / Operator: Eurofins ETS Preduct Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 14.796GHz, Emax: 44.15dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM / 2412 MBz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 3 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA®2120D, ampl.+HP.

Freq: 14.505GHz, FEmax: 44.43dBpv/m, RBW: 1MHz
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80.00

Frequency [Hz]

70.00
60.00
50.00
iyl Aot e
40.00 foreii a qﬁf' .‘\}nﬁh ’AFMJJJNMVI MWW\‘LL' \.A‘,i'l"v\‘é"fﬁa‘nﬂ’, Y WJW"‘;
35.63
12G 13G 14G 15G 16G 17G

—-MES 6. FCC_15247
LIM FCC_restricted

Page 1/1 16/05/2008

01:46 Overview / Antenna horizontal




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model :

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / oFDM /[ 2412 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Thom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: HL025, amplif.

Freq: 24.615GHz, Emax: 49.57dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2412 MH=z
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 24.615GHz, Emax: 49.66dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM / 2437 MHz
Eurefins ETS Product Service GmbH / Mr. Handrik

Tnom.: 25°C / Unom: 5 V DC
according to $15.247
Dist.: 3m, Ant.: HK 116

Freg: 175.130MHz, Emax: 36.80dBuv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

RUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment. 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 198.637MHz, Emax: 33.15dBuv/m, RBEW: 100klz
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80.60

70.00 I

60.00

50.00

40.00
30.00 IR 21 s G
OO PN
H‘r\\ WWWMN
gt

30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

20.65

-——MES 1. FCC_15247
LIM FCC_restricted

Page 1/1 16/05/2008 09:35 Overview / Antenna horizontal



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC [/ 6 Mbit/s / OoFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 466.132MHz, Emax: 37.43dBpv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / CFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unem: 5 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 366.733MHz, Emax: 36.09dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.392GHz, Emax: 56.15dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBFART C

Approval Helder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:
Comment 2:

modas GmbH
WLAN Client
BWLC / 6 Mbit/s / OFDM / 2437 MHz

Furofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.394GHz, Emax: 58.15dBuv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 7.311GHz, Emax: 57.00dBuv/m, REW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC 6 Mbit/s / OFDM /

Test Site / Operator: Eurofins EYS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.873GHz, Emax: 40.19dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hclder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM /[ 2437 Mz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, amplif.

Comment 2: Freq: 7.311GHz, Emax: 39.5964BpVv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC  / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freqg: 4.874GHz, Emax: 54.85dBuV/m, REW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC & Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.873GHz, Emax: 37.74dBpvV/m, RBW: 1MH=z

Handrik

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hclder: modas GmbH

EUT: WLAN Client

Model: BWLC 7 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $§15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 11.559GHz, Emax: 42.71dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM [/ 2437 MHz
Test Site / Operator: Burofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: Tnom.: 23°C / ©Unom: 5 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 10.709GHz, Emax: 42.10dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.575GHz, Emax: 44.68dBpV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBFART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / QFDM / 2437 MHz
Test Site / Operator: FRurofins ETS Product Service GmbB / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.295GHz, Emax: 44.81dBpV/m, RBW: 1MH=z
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80.00

70.00

60.00

50.00

1 v apedd Wh*w
1000 gyttt N I

35.69

12G 13G 14G 15G 16G 176G
Freqguency [Hz]

MES 6. FCC 15247
LIM FCC_restricted

Page 1/1 16/05/2008 06:32 Overview / Antenna horizontal



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helderx: modas GmbH

EUT: WLAN Client

Model: BWLC  / 6 Mbit/s / OFDM  / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.596GHz, Emax: 50.20dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Hclder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: pist.: 3m, Ant.: HL025, amplif,

Comment 2: Freq: 24.577GHz, Emax: 50.20dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / 0FDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 175.130MHz, Emax: 36.38dBpvV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: mcdas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment. 2: Freq: 192.164MHz, Emax: 33.09dBpV/m, RBW: 1COkHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant,: HL 223, amplif.

Comment 2: Freq: 466.132MHz, FEmax: 37.34dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Apprcoval Holder: mcdas GmbH

EUT: WLAN Client

Model : BWLC / 6 Mbhit/s / OFDM / 2467 MH2z
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specificaticn: according to §15.247

Comment 1: bist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 400.401MHz, Emax: 35.73dBuv/m, REBW: 1C0kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: & V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.489GHz, Emax: 34.96dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

modas GmbH
WLAN Client
BWLC / 6 Mhbit/s / CFDM / 2492 MH=Z

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions:
Test Specification:

Comment
Comment

1:
2

Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.487GHz, Emax: 56.37dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model : BWILC / 6 Mbit/s / OFDM [/ 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.501GHz, Emax: 35.14dBuV/m, RBW: IMHz

Level [dBuv/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Rolder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC /[ 6 Mbit/s / OFDM /[ 2462 MHz
Furofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DBC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 2.487GHz, Emax: 54.96dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH
EUT: WLAN Client
Model: BWLC  / 6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freqg: 4.923GHz, Emax: 40.54dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Mogel: BWLC /6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 4.922GHz, Emax: 57.02dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM [/ 2462 Miz
Burofins ETS Product Service GmbE / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 4.923GHz, Emax: 38.03dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s /  OFDM / 2462 MHz
Furofins BETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, &Ant.: BBHA%120D, ampl.+HP.

Freq: 4.922GHz, Emax: 54.58dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

modas GmbH

WLAN Client

BWLC / & Mbit/s / OFDM / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik

Tnom.: 25°C / Unom: 5 V DC
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHAO120D, ampl,.+HP.

Freq: 11,423GHz, Emax: 42,.53dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM  / 2462 MH=z
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA%120D, ampl.+EP.

Freq: 11,415GHz, Emax: 42.24dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditicns:
Test Specification:

Comment

1:

Comment. 2:

modas GrmbH

WLAN Client

BWLC / 6 Mbit/s / oFDM  / 2462 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: S V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 14.425GHz, Emax: 45.21dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Heolder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / QOFDM / 2462 MHZ
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 16.970GHz, Emax: 44.86dBuV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

BEUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2462 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLC25, amplif.

Comment 2: Freq: 24.596GHz, Emax: 50.22dBpv/m, RBEW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2462 MHzZ
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V IC

Test specification:
Comment 1:
Comment 2:

according to §15.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.577GHz, Emax: 49.70dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

SUBPART C

modas GmbH

EUT: WLAN Client
Model: BWLC  / 6 Mbit/s / OFDM /[ 2437 MHz / ant.:
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / 1Unom: 5 V DC
Test Specification: according to §15.247
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 174.790MHz, Emax: 35.34dBuv/m, RBW: 100kHz
—
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / COFDM / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditieons: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 192.505MHz, Emax: 34.03dBpvV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OFDM / 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 466.132MHz, Emax: 38.14dBpV/m, REW: 100kHz

ant. :
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:
Test Sit
Test Con
Test Spe
Comment
Comment

Holder:

e / Operator:
ditions:
cification:
1:

2:

modas GmbH

WLAN Client

BWLC / & Mbit/s / QFDM / 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 366.733MHz, Emax: 36.90dBpV/m, RBW: 100kHz

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz /  ant.:
Test Site / Operator: EFurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Pist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.392GEz, Emax: 53.92dBuv/m, RBW: lMiz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUEPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM /2437 MHz /  ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / DUnom: 5 V DC

Test Specification: according te §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA2120D, amplif.

Comment 2: Freq: 2.375GHz, Emax: 38.46dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

modas GmbH

EUT: WLAN Client
Model: BWLC 6 Mbit/s / orDM /[ 2437 MH= / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbB / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247, peak detector
Comment. 1: Dist.: 3m, Ant.: BBHA912¢D, amplif.
Comment 2: Freq: 2.372GHz, Emax: 55.08dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

FUT:
Model:

Test Site / Operator:

Test Conditions:
Test Specification:

Comment
Comment

1:
2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s / OF'DM / 2437 MH=z /
Burofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP,

Freq: 7.311GHz, Emax: 54.60dBpV/m, RBW: 1MHz

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according te §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAO9120D, amplif.

Comment 2: Freq: 7.309GHz, Emax: 39.51dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Bandrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 4.874GHz, Emax: 54.38dBuv/m, RBW: 1Mz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MH=z / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Thom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, averade destector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 4.874GHz, Emax: 36.54dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MEz /
Test Site / Operator: Furcfins ETS Produvct Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment. 2: Freg: 11.671GHz, Emax: 42.08dBpV/m, RBW: 1MH=z

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmbH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM [/ 2437 MHz / ant. :
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / TUnom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 11.535GHz, Emax: 42.62dBpV/m, RBW: 1Mz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: modas GmiH

EUT: WLAN Client

Model: BWLC / 6 Mbit/s / OFDM / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service Gmbd / Mr. Handrik

Test Conditions: Tnom.: 25°C / Uncm: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14.435GHz, Emax: 44.312dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15,

approval Holder:

SUBPART C

modas GmbH

EUT: WLAN Client
Model: BWLC  / 6 Mbit/s / OFDM / 2437 MH=z / ant.:
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Thom.: 25°C / Unom: 5 V DC
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHAY9120D, ampl.+HP.
Comment 2: Freq: 16,659GHz, Emax: 43.88dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

BEUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment. 1:

Commenit 2:

modas GmbH

WLAN Client

BWLC / 6 Mbit/s /  oFDM /[ 2437 MHz /
Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom: 5 V DC

according to §13.247, peak detector

Pist.: 3m, Ant.: HL0O25, amplif.

Freq: 24.577GHz, Emax: 49%9.49dBpV/m, REW: 1MOz

ant.:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holderx: modas GmbH

EUT: WLAN Client

Model: BWLC /[ 6 Mbit/s / OFDM  / 2437 MHz / ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr., Handrik

Test Conditions: Tnom.: 25°C / Unom: 5 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.33dBpV/m, RBW: 1Miz
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